G)

(+86) 152 6159 0666

®

info@tnwen.com

www.thwecn.com

O)

Factory:
No.142,Gongchang Avenue, Xinjian Town,
Yixing City,Jiangsu Province,China

Chengdu Subsidiary:
No. 825A-W3, Global Center, Tianfu Road,High-tech
Development Zone, Chengdu City, Sichuan Province

For Solid Liquid Separation

"))Iwﬂw}
6"%&%{

TNW

Jiangsu Tianniwei Environmental Protection Technology Co.,Ltd




02

Screw Press

08

Mobile Sludge Reduction System

TIANNIWEI
ENVIRONMENTAL
PROTECTION 10

Dissolved Air Flotation

Jiangsu Tianniwei Environmental Protection Technology co. Itd is a company focuses on design,

supply and manufacture environmental protection equipment also provides professional instal-

lation and debugging. A group of high technology, high level of environmental protection 1 2
engineering and technical personnel, with rich experience in engineering and technical

management ability and product quality management, perfect testing equipment can make inleinally Fed Ratary Ditm Screan
sure each component excellent, each link is meticulous smooth, thus we can provide you with
satisfying products and excellent service. With strong responsibility and thanksgiving, Tianniwei is

willing to create a green earth, environmental friendly home with domestic and abroad 1 4
customers. Welcomel!

Externally Fed Rotary Drum Screen

R K iﬁ - e ;
i) Ll

T 1 : ﬁ | Fu | I
T .FJI i Ill P W 'ni:_.- ' 1 i ] : : : 3

| gkt ! d | | iLH LLgt LU 1. EAAR ;
LHTIL AL LU e e : R S Bl bk 2555 g
LLLLLE - 3 . o . P s I & Ressbet kel i TR =

- - Sl e o= e ——

il
g -A_M»W TR g e
P e ¢

o e

16

Rotary Drum Screen

18

Automatic Polymer Preparation Unit

19

PE Polymer Preparation Unit

20

Disc Air Diffuser

21

Tube Air Diffuser




i\ SCRE

SEEY press

. _ Sludge Inlet
Thickening Zone

Dewatering Zone

Filtrate

(=]
2%

(93]

| Working Principle

Sludge Cake

Screw type sludge dewatering press (Screw Press) is structured with a filter
element that consists of two types of Rings: a Fixed Ring and a Moving Ring; and
a screw that thrusts the filter element and transfers and pressurizes the sludge. End Plate
The gaps between the Rings and the screw pitch are designed to gradually get
narrower towards the direction of sludge cake outlet and the inner pressure of the
filter element increases due to the volume compression effect, which thickens and

dewaters the sludge.




i\ SCREW
SSNEY press

| Technology Advantage 1

Equipped with pre-thickening tank and better at dealing with low concentration sludge.

Improved gravity thickening shortcomings 2000mg/L=- 50000mg/L

. . - . . type sludge dewatering press
and realized high efficient thickening.

Flocculation and thickening are integrated, Sludge concentration 2000mg/L-50000mg/L
dewater becomes easier.
Combine with regulating end plate, sludge

concentration can be optimized.

| Technology Advantage 2

Fixed and Moving rings replace filter cloth.

The rotation of screw shaft pushes the detaching of Moving rings from Fixed rings, which brings self-cleaning process
continuously and automatically. This enables stable and constant dewatering to take place without depending on high
pressure flushing water to prevent clogging. This also enables being ideal for oily sludge, which easily causes clogging
and is difficult to treat with other types of dewatering equipment.

Self-cleaning

Clog-free

Fixed and Moving rings replace filter cloth

Ideal for oily sludge

| Technology Advantage 3

Low noise, low vibration, power saving, water saving.

As the main component, the screw rotates very slow at a rate of 2-4rpm, no need large integration like rollers, so that
it consumes very low power and thus environment friendly. The power consumption of screw press is 1/20 of centrifuge
which requires rotation at high speed, 1/8 of belt press, which is only 0.01-0.1 Kwh/kg-DS.

Its unigue self-cleaning mechanism prevents filter mesh from clogging, then no need for huge amounts of water for
clogging prevention. The amount of cleaning water required is about 1/115 of belt press and 1/62 of centrifuge.

Power Consumption

il
Labor Cost

Water Consumption

Centrifugal Type Centrifugal Type Centrifugal Type

| Technology Advantage 4

Reduce infrastructure investment cost, improve treatment effect.

Screw press can directly treat the sludge from aeration tank and second sedimentation tank so no need sludge
thickening and sludge storage tank. The infrastructure investment can be greatly saved and the phosphorous release
problem is well avoided. Thus the sewage treatment system dephosphorization can be enhanced.

Save infrastructure investment also on mixer, air compressor, washing pump and other related corollary equipment.
Less footprint occupy, less dewatering plant infrastructure investment.

| Technology Advantage 5

Fully automatic control, simple operation and management.

Screw press doesn't have any components like filter cloth or filter pore which are easily clogged.
The operation is safe and easy.

The machine also can be operated automatically by control cabinet.

| Technology Advantage 6

Wide range of application.

Can be widely used in municipal sewage, food, slaughtering breeding, printing and dyeing, oil chemical industry, paper
making, leather, pharmaceutical and other industnal of sludge dewatering.

04

o
(331



SERIES press | Model Reference
Raw Wastewater Dissolved-air
Waste Activated S %
Chernical Precipitated Sitdge Flotation Sludge
TNW-131 ~4kg-DS/h ~Bkg-DS/h ~10kg-DS/h ~20kg-DS/h ~26kg-DS/h
S {~2.0m?h) (~0.6m?/h) (~0.5m7/h) (~0.4m/h) (~0.87m?h)
TNWE132 ~8kg-DS/h ~12kg-DS/h ~20kg-DS/h ~40kg-DS/h ~52kg-DS/h
S (~4.0m*h) (~1.2m%h) (~1.0m?h) {~0.8m*h) (~1.73m?h)
- 201 ~8kg-DS/h ~12kg-DS/h ~20kg-DS/h ~40kg-DS/h ~52kg-DS/h
ol (~4.0m?h) (~1.2m%h) (~1.0m?h) (~0.8m%h) (~1.73m*h)
0 360 720 1080 1440 1880 oo ~16kg-DS/h ~24kg-DS/h ~40kg-DS/h ~80kg-DS/h ~104kg-DS/h
Wwaste Chemical e (~8.0mh) (~2.4m?/h) (~2.0m%h) (~1.6m?h) (~3.47m?Mh)
e gg}:g‘f" ;l':;;"em" 0.5~400kg-DS/h
' o ~20kg-DS/h ~30kg-DS/h ~50kg-DS/h ~100kg-DS/h ~130kg-DS/h
S 8543600.05m TNW-301 (~10m3/h) (~3.0m?/h) (~2.5m?/h) (~2.0m¥h) (~4.33m*h)
— ~40kg-DS/h ~B60kg-DS/h ~100kg-DS/h ~200kg-DS/h ~260kg-DS/h
5~1768kg-DS/h il (~20m2/h) (~6.0m?/h) (~5.0m?/h) (~4.0m?h) (~8.67mh)
TNW-303 ~60kg-DS/h ~80kg-DS/h ~150kg-DS/h ~300kg-DS/h ~390kg-DS/h _
S (~30m*/h) {(~9.0m?h) (~7.5m?/h) (~6.0m%/h) (~13m?h) :
P— ~40kg-DS/h ~B0kg-DS/h ~100kg-DS/h ~200kg-DS/h ~260kg-DS/h
Riks (~20m?/h) (~6.0m?h) (~5.0m?h) (~4.0m*h) e
TNW-352 ~80kg-DS/h ~120kg-DS/h ~200kg-DS/h ~400kg-DS/h ~520kg-DS/h
RS (~40m?/h) (~12m?/h) (~10m*h) (~8.0m*h) (~17.3m#h)
Special designed Screw Press has wide range of models, the capacity covers from 0.5Kg-DS/h to 1320-1360Kg-DS/h. 5
- - : e ~120kg-DS/h ~180kg-DS/h ~300kg-DS/h ~600kg-DS/h ~780kg-DS/h
We can also provide the most suitable technical proposal based on the actual need. TNW-353 (~60m¥/h) (~18mP/h) (~16mefh) (~12mP/h) (~26m?h)
S eCiﬁcations I ~160kg-DS/h ~240kg-DS/h ~400kg-DS/h ~B800kg-DS/h ~1040kg-D5/h
I P i (~80m?/h) (~24m/h) (~20m*h) {(~16m*h) (~34.68m%h)
Discharge i N ot ot ~70kg-DS/h ~100kg-DS/h ~170kg-DS/h ~340kg-DS/h ~442kg-DS/h
F{'ﬁgh}‘ ShbfeAL (~35m#/h) (~10m¥h) (~8.5mh) (~6.5m%h) (~16m¥h)
m
TNW-131 250 1860 700 915 205 300 0.2 24 TNW-402 ~135kg-DS/h ~200kg-DS/h ~340kg-DS/h ~680kg-DS/h ~884kg-DS/h
—— - (~67.5mh) (~=20m3/h) {(=17m?h) (=13.6m¥h) (~29.5m*h)
TNW-132 250 1905 830 915 275 425 0.3 48
s ) ~200kg-DS/h ~300kg-DS/h ~510kg-DS/h ~1020kg-DS/h ~1326kg-DS/h
TNW-201 350 2555 920 1465 320 470 0.74 32 |
—— NI (~100m?/h) (~30m¥/h) (~25.5m?/h) (~20.4mh) (~44.2m?h) 06
TNW-202 350 2615 960 1465 470 730 1.1 64 07
TNW-301 495 3325 870 1760 910 1320 15 40 TNW—404 ~266kg-DS/h ~400kg-DS/h ~880kg-DS/h ~1360kg-D5/h ~1768kg-DS/h
it (~133m¥h) (~40m3/h) (~34m?/h) (~27.2m%h) (~58.9m%/h)
TNW-302 495 3455 1135 1760 1350 2130 2.25 80
TNW-303 495 3670 1560 1760 1820 2880 3 120
TNW-351 585 3475 905 1820 1610 2210 11 72 = The capacities above are for reference only. Different sludge type will have different capacity. More detailed issues please
— - consult our sales engineers.
TNW-352 585 3570 1285 1820 2300 3400 275 144
e ‘353 g 3645 1725 1820 ek s 5.05 216 =  Throughput of each model is based on sludge cake with 85% water content.
TNW-354 585 4130 2180 1820 4500 6100 4.95 288 =  There is no upper limitation on inlet sludge concentration. However, the target sludge must be flowable.
TNW-401 759 3905 1070 2210 2500 3400 1.85 80 =  Throughput of DAF sludge is based on sludge containing much fat, oil and grease such as meating processing applica-
TNW-402 759 4240 1570 2210 3480 5200 2,95 160 tions efc...
TNW-403 759 4485 2060 2210 4550 7050 4.05 240 s Throughput of mixed sludge (Primary Sludge and Waste Actived Sludge) and Aerobically Digested sludge is based on
TNW-404 759 4670 2630 2210 6550 9660 5.15 320 sludge containing more than 30% fiber (200 mesh) against Total Solids.




LN\| MOBILE SLUDGE

SERIES

G
~ BRI

SRER

Noh f i St

[ =3

| Product Introduction

Mobile Sludge Reduction System (MSR system) is equipped with solid-liquid separation, polymer preparation, independent
power generation, pumping and drainage. Dehydration is completed in a relatively closed system, which is skid-mounted, and
easy “plug and play” system. MSR systems for sludge dewatering or thickening can be installed for long-term use or simply
serve as a temporary solution for a few weeks or months.

The rear door can be opened, and the sludge cake is discharged automatically. The double wings can be opened over the
entire width of the container in summer to ensure sufficient fresh air. The wings can be opened simply and safely by a single
person using a manual hydraulic lift mecharisn. Its walls and roof can be insulated for alpine region upon request . Air condi-
tioner is also optional to ensure freeze-proof operation and a high degree of comfort.

I- Compact design, small footprint

All the system parts installed are optimized for the limited space available in the mobile container, such as the specially
designed polymer system. The equipment can be installed on 4.5 m, 6.8 m, 7.8 m, 13m and other types of transport vehicles

in line with the transport size standard of ordinary vehicles, the equipment is highly intensive and easy to move.

II- Large capacity and save cost

A wide variety of sizes and infrastructure variants. Capacity varies from 10m3/h to 50m3/h. MSR system highly improves

working efficiency, and saves much manpower, also the transportation cost of ordinary sewage suction trucks.

Ill- One—man operation

Septic Tank

Disinfection, Stenlization,

Dewatering Treatment

Disinfection, Deodorant,

Turbidity, Decolorization,
Removal, Sterilization,

Organic
Fertilizer

Harmless
Gas Emissions

Clear Water
Discharge




i\ DISSOLVED
SIENIESY air flotation

| Application Scenarios

= \Wastewater reuse
= Prefreatment system before membrane treatment

Eclaimed water reuse

= MBBR biological film process

Chemical reaction device Skimming system

Air dissolving tank

— Main body

| Product Introduction Air compressor

Dissolved Air Flotation system is a kind of commonly used solid-liquid separation equipment in the sewage treatment industry,
which can effectively remove the suspended matter, grease, rubber substances in the sewage, and iIs the main equipment of

the sewage preliminary treatment. | MOdeI Refe rence
) o . ) ) ) ) 10
DAFs are widely used for treating industrial wastewater, no matter from oil refineries, chemical plants and paper mills or food Full Load : Eimmer:] Mixer /1 i
& beverage industries. Weight skad (KW)
TNW-DAF005 5 4360 1880 2630 3 8 3 055 01 055 055 055 53
| Structure And Adva ntages TNW-DAF010 10 4840 2060 2630 4 12 3 055 0.1 055 055 055 53
. : . : TNW-DAF025 25 7480 2400 2940 5 21 37 0.75 01 055 0.55 0.55 62
= Land-occupying province the solid suspended matter content in effluent can be less than 20 mg/L - —
TNW-DAF050 50 9500 2890 3010 8 40 LR 15 02 0.75 0.75 0.55 925
= The bubble size is less than 10um, Dissolved gas efficiency is over 95% TNW”DAFUEO L i i . 50 Ut 2 02 1 LI s 1z
TNW-DAF100 100 11380 4170 3620 12 70 " 22 04 15 1.1 11 17.7

¥ Dhehution boot, unafiendod, Cloud clatsl service:can b roslised m» The above models are our standard configuration, more detailed issues please consult our sales engineers.




n\W1 INTERNALLY
SENisel fed rotary drum screen

| Application Scenarios

Municipal Sewage treatment; Paper-
making wastewater; Water Treatment
Plant; Leather industry; Beverage indus-

try; Slaughterhouse; Pharmaceutical

wastewater; Food industry; Petrochemi-

cal industry.

Internal Fed
Drum Screen

| Model Reference

Senviceable range Model

&
@
®
=3
L

IRDS-3048 |IRDS-S3060 | IRDS-4248 IRDS-5472

mm DB00x950 ©800x1220 ©B00x1524 @ 1060x1220 ©1060x1830 @ 1380x1830 O 1380x2440

25 136 182 227 318 455 636 818
0.1 30 41 52 68 102 145 193
0.8 72 80 95 125 193 273 364
1.0 73 108 127 159 227 386 500
0.5 68 91 114 148 216 318 341
0.8 73 95 118 180 227 455 477
0.5 55 73 95 125 193 296 382
. 0.8 59 80 102 136 205 318 421
| Product Introduction
0.5 55 73 95 125 193 206 386
IRDS internally fed rotary drum screen is the equipment for medium flow, medium low solid rate wastewater. It is compact 0.8 59 80 102 136 205 318 421
sized, completely closed and low malfunction machine, which is solid-liquid separation device for normal wastewater. The 05 55 73 o5 125 193 206 386
cuneal or punched type filter can be choose with the machine, the most common aperture is 0.25~-6mm. m 21x12x14  24x12x14 27x12x14 25x15x1.8 31ix15x1.8 31x1.8x23 87x1.8x23 12
The drum screen is supported by four rotating wheels, and the horizontal rotation is driven by TEFC reducer, roller chain and /
sprocket. The spray system is automatically sprayed with water. The one piece structuredesign, solid structure, the high quality - . . RIS e L i e 13
P ’ PRaySY Py ’ P on, ! gia DIN Dn150 Dn150 Dn200 Dn250 Dn250 Dn400 Dn400
stainless steel materials, to ensure that the equipment can long-term trouble-free operation, low energy consumption simple
) i G G1-1/4" G1-1/4" G1-1/4" G1-1/4* G1-1/4" Gi-1/4" Gi-1/4"
maintenance, reduce the process after the processing load.
mm 254x305 254305 254x305 254x457 254x457 254x610 254x610
| Product Feature kg 500 590 720 680 1020 1700 2250
kg 720 810 950 1050 1500 2000 2800
Ss304 stainless steel member; One piece structure; TEFC drive system; Anti-corrosion roller chain; Cylindrical roller bearing tow 037 037 037 055 075 110 1.10

and UHMWPE wheel assembly; Screw blade; External spray system; Sealing cover plate; Design of drain pan and slagging
discharge;




n\W1 EXTERNALLY
sapi=) fed rotary drum screen

| Application Scenarios

S8316L stainless steel member; Liquid level switch; Backwash solenoid valve;

Backwash pump; Electric control cabinet.

| Specification

ATT (m?/h)

Serviceable range

1 N/A 60 100 150 200 240 300 450 560
0.5 6 20 35 50 65 80 100 150 185
0.75 b 17 30 42 55 68 85 125 160
| Product Introduction —_— - - - = —
RDS series drum screen mainly focus on the medium flow rate, low and medium solids rate of sewage; which is Is a compact Lo 075 6 20 35 50 65 80 100 150 185
structure, completely closed and low failure rate model, and to solve common sewage solid-liquid separation equipment. The 1 75 25 45 62 80 100 125 185 235
screen can be wedge-shaped screen and perforated screen, the common aperture is 0.25~6mm. ui efabile 1 12 40 70 100 130 160 200 300 375
Kw 0.18 0.37 0.55 0.55 0.55 0.75 0.75 1.1 1.1
During operation, sewage (or other raw water) enters the water tank from the inlet pipe, sprays evenly through the baffle plate rpm 18 10 10 10 10 10 10 10 10
(or water distribution pipe) to the front of the drum surface, and flows into the drum through the grid solts, and finally flows out e 860 1000 1300 1600 1900 2000 2600 2650 3100 14
from the lower-part mm 1020 1520 1520 1520 1520 1520 1520 1680 1680 15
mm 1050 1600 1600 1600 1600 1600 1600 1950 1950
The suspended matter in the sewage retained on the rotating drum, and with the rotation of the drum, it is sent to the discharg-